CONTENTS
H x

1.FRAME&MISCELLANEOUS COMPONENTS .......oomiomieeeeeeeeeeeeeeeesesseeeseeseeeneees 1
MLFE
2.MAIN SHAFT&NEEDLE BAR COMPONENTS......ooiiiiiiiieeeeee e 4
P 4l A A
3.SHUTTLE DRIVER SHAFT COMPONENTS .......cooivivimeeereeeeeeeeeeesseesseeseeeseeneees 7
A
4.LIFT PRESSERS COMPONENTS ......coooomiimiimeeeeeeeeeeeeeees e 9
6 R A
5.TENSION RELEASE&THREAD TENSION COMPONENTS..........cocovvirinrsrreres 12
NGRS
6. TENSION RELEASE&THREAD TRIMMER MECHANISM COMPONENTS........... 14
BYZR R A
7.FEED MECHANISM COMPONENTS........oooiomirmeeeoseeeeoeeeeeeeeeeesee e, 17
%L A
8 PNEUMATIC COMPONENTS .......ouoeoeeeeeeeeeeeeeeee e eee s seee e 20
KB
9.SENSOR COMPONENTS(-03)  eoeoeeeeeeeeeeeeeeeeeee e see e see e 22
B % A (-03)
10.SENSOR COMPONENTS(=04) w....oooovoeeeeeeeeeoeeeeeeeeeeeeeeeeeeeseseeeeeee s eeeee oo 24
H B4z il AT (-04)
11. THREAD STAND COMPONENTS ......oviioioreeeeeeeeeeeeeeeeeeeseeeeeeeeeeese s eseeeeeess e 26
LA
12. ACCESSORIES PART COMPONENTS.......ccovmmoeeieeeeeeeeeeeeeeeeeeeeeeeeee s 28
(igEs



1.FRAME&MISCELLANEOUS COVER COMPONENTS

M ER




1. L3 ZF{4-FRAME&M I SCELLANEOUS COVER COMPONENTS

= =
FF 5 5 £ R Description £
Ref.No.| Part No. QTY
1 20019475 | )5 B A MOTOR COVER ASM 1
2 (20019515 |[F= MOTOR COVER 1
3 10010900 [#24T SM11/64” X 40 L=12 |SCREW SM11/64” x40 L=12 4
4 10011135  [#Hr STOPPER 4
5 10053600  [#5 )ik %€ RUBBER PLUG 1
6 10052703 | FHA HAND SHANK 2
7 120004112 |/ AR BED COVER LEFT 1
8 (20004113 |[£ Mk BED COVER RIGHT 1
9 10011559  [#24T SCREW 5
10 [20004104 [THIkR FACE COVER 1
11 |10005468 | i 2 i ho o PLATE 1
12 [10011150 [424T SCREW 2
13 |10051609 | #5354k UPPER SEAL PLATE 1
14 |10013567 [d24T SCREW 7
15  |20001911 [#R= CYLINDER ARM CAP 1
16 |10010815 |44 PIN 1
17 10011420 |#RIKE#HEEA HOOK COVER PRESSER SPRING A 1
18 [10010807  [#R K EE5HEER HOOK COVER PRESSER SPRING B 2
19  [10010808 [hZ4T SCREW 1
20 |10011101 |424T SCREW 3
21 10011141 |44 PIN 2
22 110011232 |424T SCREW 2
23 110011137 |WLkik#k HINGE RUBBER 2
24 |10011160 |43 [ & 42 BED HINGE 2
25 110011147 |424T SCREW 4
26 10003076 |#[E WASHER 4
27 110003084 |WEEE NUT 8
28  |10011595 |Zesk etk e BOBBIN THREAD TENSTON ASM 1
29 110004507 |WEEE NUT 1
30 [10004504 |Aid £k 44 BOBBIN THREAD TENSION ROD ASM 1
31 10004393 |Jeskhi THEAD TENSTON DISK 2
32 |10004391 |[53% CONNECTING ROD SPRING 1
33 110004686 |WEEE NUT 1
34 120003790 | BREATRIH BALANGE COVER 1
35  |10011143 [#24T SCREW 2
36 |10011145 | PARR I ZRAR THREAD GUIDE NO. 1 1
37 110011158 |W24T SCREW 1
38  [10011200 | FitZk#x THREAD GUIDE PLATE 1
39  |10011158 [#24T SCREW 1
40 110037247 |$24k4y L-SHAPEDTHREAD GUIDE A 1
41 [10011887 |W24T SCREW 1
42 110008940 |454k% ARM THREAD GUIDE A 1
43 [10011142 |W24T SCREW 1
44 [10011142 |W24T SCREW 1
45 110053336 |HH4kéy TAKE-UP THREAD GUIDE B 1
46 10037421 | Fid4R ARM THREAD GUIDE B 1
47 10010668 |W24T SCREW 2
48 |10011149 |Ze4ki))) THREAD CUTTER 1
49 [10011143 |W24T SCREW 1
50 10008936 |Hl3kZe 4 iR SAFETY LABEL 1




1. M55 ZR{4-FRAME&M I SCELLANEOUS COVER COMPONENTS

= g
FS| #5 £ R Description &
Ref.No.| Part No. QTY
51 |10011188 |[#5fikZE $ 7.4 RUBBER PLUG ¢ 7.4 2
52 110010587 |#5)iK%E $8.5 RUBBER PLUG $8.5 5
53 10011136 |[#%JiK%E $10.5 RUBBER PLUG ¢ 10.5 5
54 110011099 [#%)iK%E §12.5 RUBBER PLUG ¢ 12.5 2
55 |10011146 |[#%JiK%E § 20. 8 RUBBER PLUG ¢ 20.8 2
56 10014279 [#5JiK%E §15.3 RUBBER PLUG ¢ 15.3 2
57 110011190 [#5JiK%E § 14.5 RUBBER PLUG ¢ 14.5 1
58 110012438 |[Wh&E OIL TANK 1
59 110031159 |Zazk s BOBBIN WINDER ASM 1
60 [10008773 |#EN4e RUBBER RING 1
61 10027392 |Zaskit BOBBIN WINDER WHEEL 1
62 10004501 |[3¥% SPRING 1
63 10027395 |ZeLkiE ik BOBBIN WINDER REGULATOR 1
64 10013038 |4pE E-RING 1
65 10007895 |+4pE E-RING 1
66 10003517 |62577% % BEARING 1
67 110009455 [424T SCREW 1
68 |10027388 |3EBHIEFT BOBBIN WINDER SHAFT COMPL 1
69 10031058 |3 LATCH SPRING 1
70 110027399  [0%! A RUBBER RING 1
71 |10027394 |3 SPRING 1
72 110027391 | ADJUSTING PLATE 1
73 |10031087 |#R o BEARLLA: BOBBIN FITING BASIS COMPL 1
74 110027390 |H:seihHy CUSHING 1
75 110030709 |E:LeF4H BOBBIN LEVER 1
76 120018537 |l TOP COVER 1
77 |10011161 |#24T SCREW 6
78 110003122 |#pE WASHER 1
79 110031163 [R5 E:skh BOBBIN SHAFT 1
80 10002896 [iZ4T SCREW 2
81 10012014 |#24T SCREW 1
82 10006152 |Z£k "4t Hh BOBBIN CAM SHAFT 1
83 [10037218 | b#5EtEEHRIN UPPER SEAL GASKET 1
84  |10000040 |#E4T SCREW 2
85 10001242 [##i PLATE 1
86 10001096 | MAGNET 1
87  |10037232 | NEEHA R B B A GEAR BOX SEAL GASKET 1
88 |10037233 |k FE)E R GEAR BOX COVER 1
89 110010240 [OJE[E RUBBER RING 1
90 [10008783 [HE4T SCREW 1
91 ]10012139 [O7E[E RUBBER RING 1
92 110002483 |HE=I® EXHAUST VALVE 1
93 10008771 |k RUBBER COVER 1
94 110028127 |[#fik# $8X $20X3.5  |RUBBER WASHER §$8X $20X3.5 2
95 110013567 [#24T SM11/64” X 40 1.=15. 8 |SCREW SM11/64” X40 1=15.8 9
96 |10031167 |53tk SCREW BLOCK 1
97 10011143 [#24T SM9/64” X 40 1L=7 SCREW SM9/64” X 40 L=7 2
98 [10021559 |44 PIN 1
99 10008939 [0F[E RUBBER RING 1
100 [10051608 [#Z4T SM5/16” X 24 L=10  [SCREW SM5/16” X 24 1=10 1
101 [10009988 [#5Jke# $ 7. 8X ¢ 13.5X 1. 3|RUBBER WASHER $7.8X $13.5X1.3[ 1
102 (10040925  |/]NHLF-3te 25 B 4H 1 SMALL THREAD TENSION ASM. 1
103 |10013590 [SM11/64” X 404247 SCREW SM11/64” X 40 1




2.MAIN SHAFT&NEEDLE BAR COMPONENTS
PRE R Am AR




2, PkZkHRI7oZREEMAIN SHAFT & NEEDLE BAR COMPONENTS

= = =N

F5| 5 % R Description Hg

Ref No.| Part No. OTY
1 10028715 |&h&E NEEDLE ROD SLEEVE 1
2 10010590 |4 FFiERAE NEEDLE BAR CONNECTING COLUMN 2
3 10010643  [#24T SCREW 1
4 10014277 |&H#F NEEDLE BAR 1
5 10011699  [#24T SCREW 1
6 10028716 |#h&E NEEDLE ROD LOWER METAL 1
7 10011701 |4FAT 44k THREAD GUIDE 1
8 10023286 | L&} NEEDLE DP? #16 1
9 10051398 | HhLkAT4H1F THREAD TAKE UP COMPL 1
10 |10007983  |4H#TE&EAT 4044 NEEDLE BAR CRANK BOD ASM 1
11 [10007986  |&tHFEHT NEEDLE BAR CRANK ROD 1
12 [10005793  |EHHFEF £ NEEDLE BAR CRANK BOD METAL 1
13 10009777  |Hi7K BEARING 1
14 |10010537 |W84T SCREW 1
15 [10008014 |k hin NEEDLE BAR CRANK 1
16 [10007987 |HkLkiEHT THREAD TAKE UP CRANK 2
17 [10007985 |BkZHT THREAD TAKE UP LEVER 1
18 [10004161 [HkkATidek®E THREAD PASS BUSH 1
19 |10003591  |%fiz& BEARING 1
20 10051399 |Ahik BEARING 2
21 |10007984 | Bk T4 BALANCE CRANK PIN 1
22 |10005786  |34PE THRUST COLLAR 2
23 110005747 |hik BEARING 2
24 110005745 |34[E THRUST COLLAR 1
25 110004482  |WE4T SCREW 2
26 10000314 |W24T SCREW 2
27 10011194  [AHHTIESEFE T H SQUARE BLOCK 1
28  |10011622 |34 THRUST COLLAR 1
29 110052054  |&t#T HhAw COUNTER EIGHT 1
30 10014272 |WE4T SCREW 1
31 10014282 |WE4T SCREW 1
32 110014284 |WE4T SCREW 1
33 |10022863 |WZ4T M6X0.75 L=6 SCREW M6X0. 75 1=6 1
35 [10051684  |Hh& 4046004 BEARING ASM 6004 1
36 [10000314 [#24TM6X8 SCREW M6X 8 2
37 10011225 W4T SCREW 1
38  |10011603 |F#t PULLEY 1
39  |10011231 |F#tHh HAND PULLEY SHAFT 1
40 (10006073 |44 PIN 1
41 [10011242 |pasE SPRING 1
42 110021312  [JKiAHEL AL F5H  |GEAR ASM. 1
43 (10011235 |t GEAR 1
44 110011226  |W24T SCREW 2
45 110002392  |ge4k 3 Eh%Ee BTW DRIVING WHEEL 1
46 |10011223  |W24T SCREW 2
47 |10027407 | BHhUGESLHAL GEAR ASM. 1
48 [10002413  |i5#E GEAR 1
49 110011226  |W24T SCREW 2
50  [10052704 |- % MAIN SHAFT 2
51 10010507 | OTL SEAL 2
52 110037249  |[HIZE AR 1 OIL PUMP ASM. 2
53 |10008779 |k JOINT 1




2, BkeEHI7oZREEMAIM SHAFT & NEEDLE BAR COMPONENTS

= = =
FS| 5 4 R Description &
Ref.No.| Part No. OTY
54 110014337 | b ke CRANK BALANCER 1
55 110014332 | F#f Pk [ e ik CRANK BALANCER FIX PLATE 1
56 10011644 |#24T SCREW 2
57 110014266 |#hkgE PUBBER PLUG 1
58 10009626 |#24T SCREW 3
59 10014268 | KEFEREFhA TR CRANK ROD SUPPORT PLATE 1
60 (10014269 |#4[& RETAINING COLLAR 2
61  |10037219 | R CRANK ROD 1
62 |10023508 |Hh7k BEARING 1
63 |10023509 |Hh7k BEARING 1
64  |10023510 |Hh7k BEARING 1
65 10023511 |%h7K BEARING 1
66 110014265 |fw-Co%E ECCENTRIC WHEEL 1
67 10009187 |W24T SCREW 2
68  |10052770 |BLE e TRIMMER CAM 1
69 |10010678 |ME4T SM15/64” X 28 1=8 SCREW SM15/64” X 28 1=8 2
70 [10011926  [6204%h 7K BEARING 620477 1
71 |10012615 | HLAL S e 2% COUPLING 1
72 10011227 WEshi&EEtgkiih RELAX 1
73 110012613 | ISl Eeh 2% COUPLING 1
74 110009187  |WE4T SCREW 4
75 10053611 | F#hHH1L-03 AC SERVO MOTOR-03 1
75 |10053840 | F#HAL-04 AC SERVO MOTOR-04 1
76 |10000157 |WE4T SCREW 4
77 |10037229 |4y PIN 1
78 110010577 |t OIL SEAL 1
79 |10037230 |ik#E BEARING 2
80 10011232 |W24T SCREW 2
81 (10037231 |#fE WASHER 1
82 (10010146 |0 RUBBER RING 3
83 110004600 |4[& RETAINING COLLAR 1
84  |10013590 |W24T SCREW 2
85 (10037228 |44 PIN 1
86 10002129 |W24T SCREW 1
87 (10037260 |WhiEE T4 FILLER PIPE HOLDER 1
88  |10013232 |M24T SCREW 1
89 (10037261 B4tk PAPER SPACER 1
90 10013238 |V ZEqa SPRING 1
91  [10012609 |k PLUNGER 1
92  |10011570 |W24T SCREW 1
93 (10037221 | FydAEse UPPER FILLER PIPE BRACKET 1
94 (10037222 | FidrEse LOWER FILLER PIPE BRACKET 1
95 (10000471 |vhiE Bk FILLER PIPE JOINT ASM. 1
96 10007800 |d3X &5IHE d3X &5 FILLER PIPE 50mm
97 110007800 |d3X &5y d3X &5 FILLER PIPE 310mm
98 (40000363 |l BINDING TAPE 3
99 (10006115 [#[E WASHER 1
100 |10013616 |#24T SCREW 1
101 [10039126 |iidttE OTL SEAL METAL 1
102 (10037240  [Mg s SQUARE BLOCK TROUGH 1
103 10014477 |¥24T SCREW 2
104 10013448 |yt OIL SEAL 1
105 |10051546 |3 SPRING 1
106 |10012160 |3%% SPRING 2
107 (10030518 | RN 4 DRIVING WHEEL 1
108 [10011232 |424T M6X6 SCREW M6 X 6 2




3.SHUTTLE DRIVER SHAFT COMPONENTS

THRER A




3. T3HERFSHUTTLE DRIVER SHAFT COMPONENTS

= =

F 5 5 £ pos Description 4o&

Ref.No.| Part No. OTY
1 10003781  [#&5% BOBBIN CASE ASM 1
2 10004592  |4fEs BOBBIN 1
3 10010738 |MRIK E 414 SHUTTLE RACE RING ASM 1
4 10025068  |$242 INNER HOOK 1
5 10004609  |#EARFE SHUTTLE DRIVER 1
6 10004611  |h24T SCREW 1
7 10014297  |JhiEf SHUTTLE OIL SEAL 2
8 10014295 | $%4[&] SHUTTLE BEARING RING 2
9 10023516  |#h& BEARING 2
10 10023517  |h7& BEARING 2
11 10023518 |#hz& BEARING 2
12 10023519  |Hh7& BEARING 2
13 10022792  |MR PR/ NEHAE SHUTTLE ASM. 1
14 (10014248 [#RIK SHUTTLE 1
15 [10008576 [#RKHFTE SHUTTLE BUSH 1
16 (10004261  [#R K& E4y4H 14 INNER HOOK PRESSER ASM. 2
17 10004495  |Bfs% SPRING 2
18 [10009669 |34 E-RING 2
19 |10004596  |#RIKE SHUTTLE UPPER SPRING 1
20 10010744 |14 SCREW 2
21 10011077 |E#s SHUTTLE OIL FELT 1
22 110011427 |E# SHUTTLE OIL FELT 1
23 ]10008103  |iZk OIL WICK 2
24 110007795 |4 FILLER PIPE 2
25  |10008103 |iZk OIL WICK 1
26 |10007795 |4 FILLER PIPE 1
27 (10007926  |ii£k Jetk SHUTTLE LUBRICATING PLATE 1
28 |10010797 |24T SCREW 2
29 110010800 |E&: SHUTTLE ONCE THROUGH OTL FELT 1
30 (10010799 |FHLEAR ONCE THROUGH OIL LFELT PRESSER 1
31 [10010744 |#24T SCREW 2
32 |10010817 |424T SCREW 1
33 [10011426 |#24T SCREW 1
34 |10011425  |424T SCREW 1
35 |10037224 | T LOWER SHAFT 1
36 |10035171 |yt OIL SEAL 1
37 110037225 | FHARTRIE SLEEVE A 1
38 |10037273  |HhK NUT 1
39 [10037298 |4 WASHER 1
40 (10013590 |#24T SCREW 2
41 110037223 |iAi%e GEARED 1
42 110011232  |424T SCREW 2
43 110037227 |#pE WASHER 1
44 110037226 | THEHE SLEEVE B 1
45 110035171 |y OTL SEAL 1
46 110005107 |47 SCREW 1
47 110008228  |SN-3AZ 3k CABLE CLIP 1
48 110012892  |w24T SCREW 2
49 110011101  |m4T SCREW 1
50  |10008229 |SL-12N3%3k CABLE CLIP 1
51 |10014294 |y BRA AR OIL PIPE HOLDER 1
52 110014288 | B A7 AR TUBE CLAMP 1
53 |10021601 |y 2H 44 OIL TANK ASM. 1
54 10014296 |z RUBBER BUSH 2
55 |10010685 |44 SCREW 1
56 |10011916  |WEHT4Y NYLON BUSH 4.6X 10 1
o7 110011232 |WZET MEX6 SCREW M6 X 6 2




4.LEFT PRESSERS COMPONENTS
B R

31

N
O

S
S
g
/

w
w

21 22 28
<
26 |
@ "o,
53 @\\

A




4. FEEZBHELIFT PRESSER COMPONENTS

Fe5| #5 £ pis Description &
Ref.No.| Part No. QTY

1 10053612  |4A )& HHL-03 PRESSER LIFTING MOTOR-03 1

10053604  [4f 1k EHAL-04 PRESSER LIFTING MOTOR-04 1
2 10011644  [#24T SCREW 4
3 10003601  |#hi& BEARING 1
4 10010668  |W24T SCREW 1
5 10028245 |#4E NEEDLE CAM ROLLER A 1
6 10014342 |44 UTT CAM ROLLER SHAFT 1
7 10014354  [#2£} NUT 1
8 10037252 |46 & HiAR A1 LIFTER LINK A ASM 1
9 10052771 |¥f ) vl THREAD TRIMMER SHAFT 1
10 [10011232 |#24T SCREW 1
11 (10014343 [$ikk STDE COVER THREAD GUIDE 1
12 ]10012892 |#24T SCREW 1
13 ]10014356 |#5 SPRING 1
14 ]10054709 |3 & HE BRI 4F SENSOR SLIT 1
15 |10011518 |#24T SCREW 2
16 (10014291 |4 FAL I 8% 22 4 SENSOR_INSTALLING BASE 1
17 |10010668 |#24T SCREW 1
18 ]10026622 |1A AL H e PHOTO SENSOR 1
19 [10010667 [424T4H 14 SCREW 1
20 110037234 |FRIEHLAT LIFTER LINK B 1
21 |10037250 [#54T SCREW 2
22 10011586 |5 AEdkalt: UNTVERSAL CONTACT JOINT 2
23 |10003075 |fzk) NUT 2
24 10037235 [HHIEHIAFE PULL-ROD BUSH 1
25 (10005295 |#24T SPRING 1
26 |10037238 |WE4T SCREW 1
27 10037236 [k HAE CONNECTING ARM 1
28 |10037825 |WAL} NUT 1
29 [10010735 |[#24T SCREW 1
30 10037237 |#[E WASHER 1
31 (10011914  |phAR % CONNECTING SHAFT 1
32 (10014340 |FA 55X AR LOWERING ARM 1
33 (10010735 |#24T SCREW 1
34 (10010674 |#24T SCREW 1
35 (10010725 |#EAE NUT 1
36 (10014355 [faJEAEBIHR LOWERING FOOT 1
37 110010684 |4 RN E A7 AT CONNECTING LINK 1
38 (10010727 |#24T SCREW 2
39 (10030536 |HHE MID FEET 1
40  [10010650 |#24T SCREW 1
41  [10014344 [#24T SCREW 1
42 [10010725 |2} NUT 2
43 (10030519 | & 5 B AR WINCH 1
44 110022863  |MR4T SCREW 2
45 |10030525 |44E PIN SET 1
46 10030523 |44 PIN 1
47 10000342 |#24T SCREW 1
48 |10010725 |tk NUT 1
49 |10030521 | Fb D RS 25 AR COVER BOARD 1

,10,




4. IBEEREELIFT PRESSER COMPONENTS

=N

F5| #5 £ R Description % &

Ref.No.| Part No. QTY
50 |10003975 |4h& BEARING 2
50 10001587  |#hizk BEARING (2
50 110003971  |#hizk BEARING (2)
50 110003972  |#Hhi& BEARING (2)
51 110030520 |4 PIN 1
52 [10030526 | H & RS b AT ASWAY POLE 1
53 [10030531 [H24T SCREW 1
54 110010741 |#pE WASHER 1
55 110014287 |FAENEE LIFT TO PRESS THE CAM 1
56 [10011232 [W24T SCREW 2
57 [10010133 [#2HE NUT 1
58 110028675  [4A e A GREASE SLOT 1
59  [10010685 [H24T SCREW 2
60 10010685 |[E&: OIL FLET 1
61 [10030529 |75 HuE LEFT WASHER 1
62 (10030527 |HE SRS AR ASWAY WINCH 1
63 [10030530 |4 #HfE RIGHT WASHER 1
64  |10009653 |% RETAINING RING 1
65 10005745 |#4pE THRUST COLLAT 1
66  [10013590 [H24T SCREW 2
67 [10013444 [H24T SCREW 1
68  [10030535 [|HEAFFHE ORIENTED PIECE 1
69  [10030534 |#E5h i iFETE SLIP PIECE 1
70 10030524  |HE WASHER 1
71 |10007859 | % RETAINING RING 1
72 10030528 |4 PIN 1
73 10031165 |ifEME4T ADJUSTIVE SCREW 1
74 [10031166 | EEEE] ADJUSTIVE NUT 1
75 [10012426 |HIESAT ADJUSTIVE LEADER 1
76 110004505 |3 SPRING 1
77 110010646 |JEAT POLE 1

_11_




5.THREAD TENSION COMPONENTS
VNSRS

_1 2_



5. FAZBE-THREAD TENSION COMPONENTS

= =
F 5 5 4 8 Description H &
Ref.NO. Part No. QTY
1 10056036 | HREER 411 THREAD TENSION ELECTROMAGNET 1
2 10026903 |W24T SCREW 1
3 10042941 | Jezkh2sT SCREW 1
4 110039203 |3 SPRING 1
5 10037243 |81 LOCK PLATE 1
6 10052062 | WB4T SCREW 2
7 10005489 |1t £4R THREAD TENSTON DISK 2
8 10004625 |FAZ THREAD TENSTON DISK PRESSER 1
9 10004598 |3 285 i TENSION NUT 1
10 [10004626 |7asE SPRING 1
11 |10004633 |z ROTATING STOPPER 1
12110004783 |z Bt THREAD TENSION NUT 1
13 10011493 | Jegk4H A FIRST THREAD TENSTON ASM 1
14 |10004666 |h24T SCREW 1
15 [10004393 |Je&kdi THREAD TENSION DISK 2
16 [10004669 |7asH SPRING 1
17 |10004664 |JeLZig L TENSION NUT 1
18  [10010685 |#E4T SCREW 2
19 [10008228 |SN-3AYe 3k CABLE CLIP 3

_13_




6. THREAD TRIMMER MECHANISM COMPONENTS
BT AR

_14_



6. BIZEER{HTHREAD TRIMMER MECHANISM COMPONENTS

= = Py =N

¥ fr 4, K Description A

Ref.No.| Part No. QTY
1 10052770  |BUZE Y40 TRIMMING CAM 1
2 10011642 |H24T SM1/4” X 40 1.=6 SCREW SM1/4X40 L=6 2
3 10010133 |4&EE M5 NUT M5 3
4 10011445 |HEET SM11/64” X 40 SCREW SM11/64” X 40 1
5 10011441  |BUZ™MERTRR: ROLLER 1
6 10052702  |W24T M12X1 L=8 SCREW M12X1 L=8 1
7 10052685 | BY £kl i il 2= BUSHING 1
8 10010678  |W24T SM15/64” X 28 L=8 SCREW SM15/64” X 28 L=8 3
9 10011450 |30 SPRING 1
10 [10052700 |BYLIR5) iR AE TRIMMING DRIVE ASM 1
11 [10014354 |W&E} SM11/64” X 40 NUT SM11/64” X 40 1
12 [10003382 |#Z4T SM11/64” X40 L=4.5 [SCREW SM11/64” X40 L=4.5 2
13 |10011586 |JGfREdELalHt UNTVERSAL CONTACT JOINT 2
14 |10037250 |#24T M5 SCREW M5 2
15 [10004600 |44 COLLAR 1
16 [10011498 |8X16.2X 1. T# WASHER 8X 16.2X 1.7 1
17 [10014394 [8.2X 15X 134[&] WASHER 8.2X15X%1 1
18 |10052683 |57k TRIMMING SHAFT 1
19 [10052684 |8y Lkt 5 & BUSHING 1
20 (10052693 |BREAZHR LOCATION-LIMITED PLATE 1
21 |10011101 |#E%T SM11/64”X40 L=11 |SCREW SM11/64” X 40 1=11 2
22 10005041 |#24T M4 L=10 SCREW M4 L=10 3
23 |10011680 |#[& 4.6%9.7X0.8 WASHER 4. 6X9.7X0.8 2
24 10054206 | AT ALAFBRAT AR LOCATION-LIMITED PLATE 1
25 110052690 |BRENA4EFR A1 AR DRIVING LOCATION-LIMITED PLATE 2
26 [10013616 [#24T SM11/64”X40 L=12 [SCREW SM11/64” X 40 L=12 8
27 110053220  |BREHA4FFR A2 AR 1T DRIVING LOCATION-LIMITED PLATE II 1
28 10052696 | EATAL{: PRESSURE LEVER ASM 1
29 10052699 |BZ%T SM1/4” <40 SCREW SM1/4” X 40 1
30 ]10003534 |6887Z7h & BEARING 68877 1
31 10052687 | B4k =20 thin TRIMMING DRIVE CRANK 1
32 [10013216 [SM1/4” X 2842} NUT SM1/4” %28 1
33 |10011232 [#24T M6X6 SCREW M6 X 6 2
34 [10052689 [#RE] SM11/64” %28 SCREW SM11/64” X 28 1
35  ]10052688 | SPRING 1
36 [10010685 [#Z4T M4 1=6 SCREW M4 L=6 1
37 ]10054205  |BYLRIRE)HEFT BEE OIL FELT PAD 1
38  |10010725 |#ERE SM15/64” X 28 NUT SM15/64” X 28 2
39 10052697 |HR SUPPORT PLATE 1
40 |10052692 | iMES BT LR R AT CONNECTING ROD 1
41 (10052698 |4 SUPPROT PLATE 1
42 10050266 | % SILENCER 1
43 110054204  [FRAZEZET M5 LOCATION-LIMITED SCREW M5 1
44 110054137 | BYLR T i FFHiAR THREAD CUTTER RESET PLATE 1
45 |10011682 |WELF SM3/16” X 28 NUT SM3/16” X 28 1
46 |10011448 |asE SPRING 1
47 |10052773 | B4 AhAR TRIMMING CRANK 1
48 (10011449 [#24T SM3/16” X 28 SCREW SM3/16” X 28 1
49 110011446 |WE%T SM15/64” X 28 SCREW SM15/64” X 28 1
50 110053227 |BYZk i FTAH 4R CONNECTING BAR ASM 1

_15_




6. BIZEER{HETHREAD TRIMMER MECHANISM COMPONENTS

75 = . . B &=

RefNo.| Part No. # i Description QTY
51 [10014298  [4Fhr 44 NEEDLE PATE ASM. 1
52 |10047532 |/NVEHR NEEDLE HOLE GUIDE 1
53 |10011509 |W24T SCREW 2
54 |10008027 &R NEEDLE PLATE 1
55 |10011501 |&J] FIXING KNIFE 1
56 |10011499 |k24T SCREW 2
57  [10011453 |ZhJIE%EAT MOVING KNIFE LINK 1
58 110011502 |BhJIHFasetE THREAD CUTTING LEVER RING 1
59 110010733 |5h 7] hiAs 41 THREAD CUTTER LEVER ASM., SMAL 1
60 (10010737  |BhJIALEAT 23 A% THREAD CUTTER LEVER ASM., LARG 1
61 |10011503 |W&4T SCREW 1
62  |10011506 |#[E] WASHER 1
63 |10009906 |WB&T SCREW 1
64 |10007183 |#fE WASHER 1
65 |10007361 |#fE WASHER (1)
66 |10007362 |#fE WASHER (1)
67 |10007363 |#fE WASHER 1)
68 10011513 |BhJ14)4H 4% MOVING KNIFE ASM. 1
69 |10011500 |W&4T SCREW 1
70 [10011511 |#24T SCREW 1
71 |10011455 |W24T SCREW 1
72 (10037254 |JRZJe LR E A LOWER THREAD CLAMP SRING 1
73 ]10003075 |WEHRE M5 NUT M5 2
74 (10057258  |BKE] HH AR R A7 He LOCATION-LIMITED PLATE 1
75  ]10011489 [#2E] SM11/64” X 40 SCREW SM11/64” X 40 1

_1 6_




7.FEED MECHANISM COMPONENTS
&R AR

_1 7_



7. AR ZBHEFEED MECHANISM COMPONENTS

5 #5 =4 R Description L
Ref.No.| Part No. OTY
1 10053613 | FAEA X425 3 B H1-03 X FEED STEPPING MOTOR 1
1 |10053841 |HHERXEh Bt BB 4H1-04 X FEED STEPPING MOTOR 1
2 |10011644 |#84T SCREW 4
3 110011638 |i5% GEAR 1
4 110011232 |$24T SCREW 2
5 (10053614 |FAIRY#2 3 8E41-03 Y FEED STEPPING MOTOR 1
5 110053842 (FAERY%5 1t EB1-04 Y FEED STEPPING MOTOR 1
6 |10011644 |#84T SCREW 2
7 10052686 |Y#h5 it BBl Z 4R Y-AXIS STEPPER MOTOR MOUNTING PLATE| 1
8 10000157 |4#84T SCREW 4
9 10011640 |i5% GEAR 1
10 (10011232 |424T SCREW 2
11 (10030543 |t5% GEAR 1
12 (10011573 |X[E4H X HINGE AXIS 1
13 [10010678 |i24T SCREW 1
14 |10011562 |X[E385R%H SLIDE BLOCK STUD 1
15 [10011194 |X[@3EHR SQUARE BLOCK 1
16 (10010678 |i24T SCREW 1
17 110014326 |Y@EIEz)H BUSHING, REAR 1
18 [10011571 |#E BUSHING, REAR 2
19  |10030539 |Y @35Sk LENGTHWISE FEED ARM 1
20 [10011642 |$24T SCREW 2
21 |10011568 |$24T SCREW 1
22 |10030538 |iEEHELEZER CLOTH FEED SUPPORT PLATE 1
23 [10011142 |$24T SCREW 3
24  |10030537 |3=kHHELE CLOTH FEED PLATE 1
25 10014322 |&R CLOTH FEED PRESSER PLATE 1
26 |10011566 |$24T SCREW 6
27 [10014300 |3%RIZEHIEMR SUPPORT PLATE 1
28 |10011559 (4247 SCREW 2
29 (10031161 |3%E%i%R FEED BRACKET 1
30 |10011574 |4MEK WORK CLAMP FOOT MONTING BASE 7
31 |10011561 |4MEKEE BALL RETAINER 1
32 [10011564 [i24T SCREW 1
33 (10014394 (&M WASHER 2
34 (10028963 [EFAZEH LIFTING LEVER SHAFT 1
35 (10011646 [#ME WASHER 2
36 [10011569 |i24T SCREW 1
37 [10030549 |i%BHR FEED PLATE 1
38 |10004600 |14EE THRUST COLLAR 2
39 (10011454 |HEMEFAHZE LIFTING LEVER, RIGHT 1
40 |[10011567 |ZEERIIEFLR LIFTING LEVER, LEFT 1
41 [10011558 |3%& CLOTH PRESSER SPRING 2
42 |10011456 |HIEXHE SPRING SUSPENSION 1
43 (10011557 | EMIEAR WORK CLAMP FOOT FACE PLATE 1
44 [10011510 |424T SCREW 5
45 |[10009906 |$24T SCREW 4
46 |10030550 |BHEE SET UP SHELF SLEEVE 1
47 [10011143 |4$24T SCREW 2
48 (10003383 |424T SCREW 2

_18_




7. EXER{EFEED MECHANISM COMPONENTS

FS| #5 — )
RefNo.| Part No. & & Description OTY
49 [10030546 |#EMAH WORK CLAMP FOOT ASM. 1
50 (10031169 |#EigNGRe PROTECTIVE FILM 1
51 |10014359 |i&FIZREHEAR HIDDEN_PLATE 1
52 (10006013 [&E WASHER 1
53 (10010735 [124T SCREW 1
54 (10024705 |EEMIEHSARAH LEVER DRIVING PLATE ASM. 1
55 (10024706 |HEMIEHSRAH LEVER DRIVING PLATE ASM. 1
56 110013590 |484T SCREW 4
57 110031162 |3EEHEZR4M CLOTH FEED PLATE ASM 1
58 [10030551 |EBMELR FEET SPLINT 1
59 [10030552 | BIHEAREE FEET SPLINT PEDESTAL 4
60 110010741 |#@ WASHER 4
61 |10011142 |#g4T SCREW 4

_19_




8. PNEUMATIC COMPONENTS

SRR

I

=
=

_20_



8. S ZNE 4 PNEUMATIC COMPONENTS

= =
il G % s Description % 2
Ref.No.| Part No. QTY
1 ]10023253 [Pridfzsk & 4XR1/8 HALE UNION @4 XR1/8 2
2 10007696 | FLRZ I 5 PORT SOLENOID VALVE 1
3 10002148 | IR HEM8ET M3 L=25 SCREW M3 L=25 2
4 10007583 | IR 22 HE MR SOLENOID VALVE FITTING BASE 1
5 10026825  |W24T SCREW 4
6 10001548  |y4 A 2 MUFFLER 3
7 10003724  |BREIzk d6XR1/8 HALF UNION @®6XR1/8 1
8 10008150 | 5% $4X $6 TUBE 1
9 10003733 | BEk d6XR1/4 HALE UNION ®6XR1/4 1
10 110001107 | EHR FILTER INSTALLING PLATE 1
11 10003883 [#Z4] M5 L=10 SCREW M5 L=10 2
12 10007604  |id i€ ya % 1 FILTER REGULATOR 1
13 [10007534 [T 1 HAND SLIDE VALVE 1
14 |10003458 |4k & 10XR1/4 HALF UNION @ 10XR1/4 1
15 |10024399 ¥k & 10XR1/4 PLUG ®10XR1/4 1
16 |10008151 |54 &8X d10 TUBE 1
17 |10007705 |3k PLUG 1
18 [10011802 [WZ4T SCREW 1
19 |10033246 |%H PIN 1
20 10033245 |AEL4LE AIR CYLINDER BASE 1
21 [10008119 |54 ¢2.5X ¢4 TUBE 1
22 110008228  [SN-3A3 =k CABLE CLIP 1
23 110011184 |#24T SCREW 1
24 110013710 |#2Ht NUT 1
25  |10011101 |#24T SCREW 1
26 10008831 [#Z4T SCREW 1
27 10010370 |4+ NUT 1
28 110033441 |FRfrdk LIMITED BLOCK 1
29 110007620 | RSP E SR ATR PRESSURE SWITCH 1

_21_




9. ELECTRONIC CONTROL SYSTEM COMPONENTS (-03)

B shiz il ER - -0)

_22_



9. BEEhIEHIERH-ELECTRONIC CONTROL SYSTEM COMPONENTS  (-03)
F 5 # 5 o B E
RefNo | Part No. % pois Description OTY
1 10053287 | —A o B 4% 244 ELECTRONIC CONTROL SYSTEM ASM 1
2 10002749  [B24£TM3 X 12 SCREW M3 X 12 4
3 10054553 | XU FAN 1
4 |10011824 |MEATM6E X 12 SCREW M6X 12 4
5 10054552 | 10 10P A v dfi Sk 10P PLUG 1
6 10002459 |:4EEFLEE CONTACT PIN 2
7 |10053616  |#A AL L TT SENSOR CABLE ASM 1
8  |10056168 |#EAETHIIR OPERATION PANEL 1
9 10058874 |JHIEER FOOT PEDAL ASM 1
10 10059369 | s ff iR e 2k SOLENOID VALVE CONNECTING CABLE 1

_23_




10. ELECTRONIC CONTROL SYSTEM COMPONENTS (-04)

B shiz il ER M oo

_24_



10, BEEhE$IZF¢-ELECTRONIC CONTROL SYSTEM COMPONENTS  (-04)

F 5 # 5 o B E

RefNo | Part No. % pois Description OTY
1 10053286 | —fA< = B 4% A 2H A4 ELECTRONIC CONTROL SYSTEM ASM 1
2 10057430 |45 F ST CONTROL BOX INSTALLING BASE DOWN| 1
3 10005041  [#R%] M4 X 10 SCREW M4 X 10 2
4 110057431 | FRYBFT 9222 g POWER SWITCH INSTALLING BASE 1
5 10057914  [FHE IR % POWER SWITCH 1
6 10012028 [HE4T M5X8 SCREW M5X 8 4
7 10011824  [454T M6X 12 SCREW M6 X 12 4
8 10057429 | Ha4% 37 h CONTROL BOX INSTALLING BASE UP 1
9 10053606 | ¥4 EAL B 2E TT SENSOR CABLE ASM 1
10 [10050773  |#RAETHIHR OPERATION PANEL 1
11 (10059376 |BEsHR FOOT PEDAL ASM 1
12 (10058021  |J&2k dfG kit e 2k 4 CONNECTING CABLES ASM 1
13 |10059370 |HER %G e Lk SOLENOID VALVE CONNECTING CABLE 1

_25_




11.THREAD ST AND COMPONENTS

IR AR

_26_



11, £BZ8ER{ETHREAD STAND COMPONENTS

F 5 5 £ s Description &
Ref.No.| Part No. QTY
1 10007130 |2k ZR2H 44 THREAD STAND ASM 1
2 10004282 |#EE COLUMN CAP 1
3 10004293  [Zk48 4 COLUMN PIPE 1
4 10003301 | ik 2R 2R 24T SCREW 2
5 10003022 | itk Ze g WASHER 2
6 10002953 | Fit £k 2udB Rt NUT 5
7 10004289 [R5 THREAD GUIDE PIPE 2
8 10004285 |k 2k THREAD GUIDE BUSHING 2
9 10004298 | Lidekse THREAD HANGER 1
10 110004286 |##% I COLUMN PIPE CONNECTOR 1
11 |10004291 |ZZE T COLUMN PIPE 1
12 [10004295 |ZRZ8 T H WASHER 2
13 10004290 | WASHER 2
14 ]10002985 | FidzkZuizst NUT 1
15 110004288 | %%t SPOOL PIN 2
16 [10004287 |Z:4% 3k £ SPOOL CUSHION 2
17 10004281 |k #% 43 SOFT CUSHION OF THREAD PLARE 2
18 [10004299 |44 THREAD PLATE 2
19 [10003312 | TFidk2udz4T SCREW 1
20 [10004292 | Fifzkm THREAD HANGER 1

_27_




12.ACCESSORIES PART COMPONENTS

%\»%@

‘/f

_28_



12, MH#EACCESSORIE PART COMPONENTS

o, g
S I % 179 Description &
Ref.No.| Part No. OTY
1 10001177 |k VINYL COVER 1
2 10004971 |HL kA ACCESSORY BOX 1
3 20004358 | HRHE b5 57 22414 SAFETY PLATE ASM. 1
4 10011632 |24t EE SAFETY PLATE INSTALLING BASE 1
5 10011636 |Z4HtR SAFETY PLATE 1
6 10004725 |42 4HRER SAFETY PLATE INSTALLING PLATE 1
7 10011678 |70 SPRING 1
8 10002880  |4H PIN 1
9 10004507  |BEEE NUT 1
10 |10011570 |#24T SCREW 2
11 10011570 |#24T SCREW 2
12 [10011680 |H& WASHER 2
13 [10011677  |4B4T %y HINGE SCREW 1
14 10011633 |44 PIN 1
15 110011682 | Hk NUT 1
16 120009052 |ifiséE GREASE 1
17 [10011749  |WL3kSZARFT HEAD SUPPORT BAR 1
18 [10005356 [3har OILER 1
19 |10011681 |JiAF OIL CAN 1
20 10011683  |yH#F ) OIL MANAGEMENT 1
21 |10003157 |#24T SCREW 8
22 110010994 | Ki2227] SCREW DRIVER LARGE 1
23 |10010995 |hiE22 7] SCREW DRIVER MIDDLE 1
24 |10013185 |/NiE22 7] SCREW DRIVER SMALL 1
25 10003368 |4 TF WRENCH 1
26 |10009685 | /NfAIRT3 HEXAGONAL WRENCH SMALL 1
27 |10009687 |/ TF4 HEXAGONAL WRENCH LARGE 1
28 |10009689 | N/SHHTFS HEXAGONAL SPANNER 1
29  [10023286 [HL4t NEEDLE 1
30 |10004592 |#its BOBBIN 1
31 (10003369 |%ARTF WRENCH 1
32 [10011160 |#[EzE4E BED HINGE 2
33 |10011137  |HLkfig#k HINGE RUBBER 2
34 110014251 | WLk H e i BED HINGE RUBBER 2
35 (10003076 |#[E WASHER 4
36 (10011747 |#H; WASHER 4
37 [10003084 |#E £ NUT 4
38 (10011147 |#gfe SCREW 4
39 (10011501 [T FIXING KNIFE 1
40 10004455 |3h%E 0IL BOX 1
41 10013102  [H13k EaEk SUPPORT RUBBER 2
42 (10011136  |#5 )k %€ RUBBER PLUG 4
43 10053602 | OIL TRAY 1
44 110056191 |0604 4% F i B INSTRUCTIONS 1
45 110056192  |0604Z ;- F-Jiit PARTS LIST 1
46 (10011142 [#24T SM11/64” X 40 L=6 SCREW SM11/64”X40 L=6 1
47 10011918  |fikyh &k 2k 20 THREAD GUIDE SPRING 1
48 110011920 |l SOLICONE OIL BOX 1
49 10011917 [#24T SM15/64” X 40 SCREW SM15/64” X 28 1
50 |10011919 |E&H#: OIL FELT 1
51 10039203 |#kZkE SPRING 2
52 [10006185 |JHARAL1: OTLER ASM 1
53 [10004646 |/NEFtR ($1.6) NEEDLE HOLE GUIDE 1

_29_




	0 零件目录
	1机壳部件
	2机壳部件-1
	页 1

	3机壳部件-2
	页 1

	4挑线刺布部件
	5挑线刺布部件-1
	6挑线刺布部件-2
	页 1

	7下轴部件
	8下轴部件-1
	9抬压部件
	10抬压部件-1
	11抬压部件-2
	12松线器组件
	13松线器组件-1
	14剪线部件
	15剪线部件-1
	页 1

	16剪线部件-2
	页 1

	17送料部件
	18送料部件-1
	19送料部件-2
	20气动部件
	21气动部-1
	22自动控制部件-03
	23自动控制部件-03
	24自动控制部件-04
	25自动控制部件-04
	26线架部件
	27线架部件-1
	28附件
	29附件-1

